Bomar

Operating Instructions for Band Saw

Extend 900.720

Before transporting and using the machine, please read
the instructions thoroughly!

Serial number:




Version 1.04 / September 2007

Bomar

Service and Information

In case of technical difficulties or spare parts order, please contact your dealer:

Or contact Bomar, spol. s r.o. directly:

BOMAR, spol. s r.o.
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC

Telephone: +420 — 533 426 100

Fax: +420 — 533 426 109
e-mail: info@bomar.cz
WWW: http://www.bomar.cz

We are available Mondays to Fridays from 790 to 1699,

Version 1.04 / September 2007
BOMAR, spol. s r.0. © - Subject to modifications and amendments

BOMAR, spol. s r.o. Extend 900.720
TéZebni 1236/1

62700 Brno

CZECH REPUBLIC




Version 1.04 / September 2007

Bomar
I 1N I @ 15 1 K 3 I 10 N 6
2. BAND SAW USIN G Lo e e e e ettt e et et e et e e a e eiae e 6
T N T O o 1AV O 15 7 N 1 7
4, S AR ETY NO T E S ..o et e e et e e 8
4.1. L =11 8
4.2. PROTECTIVE SUIT AND PERSONAL SAFETY 1ttt ittt it tite ittt east et iiaeiiseiaeeanens 8
4.3. SAFETY NOTES FOR MACHINE OPERATOR ..t ttttitt it ittate it ettt et et e e te et ete et e e aeerteaneaneanes 9
4.4. SAFETY NOTES FOR THE SERVICING AND REPAIRS ...ttt ittt ettt eee e titeeibeeeneeaaeenaeeas 10
4.5, SAFETY MACHINE ACCESSORIES .ttt ettt ettt e it ettt et et e ettt e e et e aaaateieeanens 11
5. SEZNAM BEZPECNOSTNICH ZNACEK / LISTE DER SICHERHEITSZEICHEN / LIST OF
S A R E T Y SY MB O L S .. i e 13
6. TRANSPORTATION AND STOCKING ...ttt e eaeas 15
6.1. CONDITIONS FOR TRANSPORTATION AND STOCKING .1ttutiiitiiitttitt ettt iieeiiteeateeanseenssenneens 15
6.2. S =t i 1 220 T 1 = 15
6.3. TRANSPORT AND STOCKING PREPARATIONS 11ttt ittt ittt titeeiteeeatenateineeiieeiiteeareeaness 16
6.4. TRANSPORT AND STOGCKING 11ttt ittt ettt ettt ettt ittt tateeatesaaseastetaeeiieeiateeareeaness 16
A N O 1 27N 1 N 17
7.1. MACHINE WORKING CONDITION S 1t ittt ittt ittt ittt tteeatee ettt st eateeiaestaetateeateeanesensseaseeiieeiiseenns 17
7.2. MACHINE INSTALLING AND LEVELLING ...t ttttttttttttete et ete et eeee et e teta e etesae et et e e eeeeaneaneaneans 17
7.3. ELECTRICAL CONNECTION 1ttt ittt ettt ittt ittt it eateeasesesteaseetaeetaaettetateeasesensseareeieeiiseans 18
7.4. FILLING OF THE COOLING SY STEM .uuttitttittttittttt ettt et ettt tte it eateeatts et eaneeireeianeenns 19
7.5. CHECK MACHINE FUN CTION S 1ttt ttttittt ettt ettt et ae et ettt e et e et et e e aat e st et teeabeeaneeeneseaneens 20
8. CONTROL PANEL — DESCRIPTION L.ttt ettt e e e e e ee e 21
9. STARTING THE B AND SA W i e et e 24
10. PREPARATIVE MODE ..o e e e e e e eeaas 25
O T O o N =Y N = @ T, = L 2 25
10,2, CUTTING PARAME TE R S ittt ittt ittt ittt ettt ettt ettt ettt a bt e et ettt e aae e tae e it et e e abeeenaseareeaneeieeanes 25
10.3. INTERRUPTING THE CYCLE SELECTION .ttt ittt ittt ettt et et e ieetiteeateeasesasseaneeaeeinneanns 25
10.4. VICE PARAMETERS (VICE OPENING) ttutuututttnttt it at et et e eae e et et et et e e et et e e et et e eenaeneenas 25
10.5. STOP TIME OF THE HYDRAULICS ittt ittt ittt tatte ettt et e te ettt et e ateeetseateeaneeieeaaes 25
O T TS TN =T =i o1 ] N AV = T = 25
10.7. LANGUAGE VERSION SELECTION 1ttt ittt tatee ettt eaneeieetseeateeasesasseaseeaeeiieeans 25
11, SEMI-AUTOMATIC CY C LE . i et aas 26
I3 O O o I =1 =1 = < 11 27
O A N O] > TV 1 o] [P RTRP 27
L11.0.2, TOTAL STOP DU ON ettt e e e e e e et et e e e 27
12, MATERIAL INSE R T ION ittt e e e e e e e et ettt 28
I O 7Y = i 12 @ 1 1 = 28
12.2. HANDLING AGENT SELECTION 1tuutttttt ittt ettt tate sttt e ettt et e te ettt et e st e et s earteaeerieeraes 28
12,3, MATERIAL INSERTION 1ttt ttttttttttte ettt ettt et ettt et e ettt e e aae s eaa sttt etae e st et teeabesenaseaseeaneeineeanes 28
12.4. BUNDLE MATERIAL CUTTING 1ttt ittt ettt tate st satta ettt ettt e sttt e e st e et s eareeaneerieeres 29
13, BAND SAW ADJUS T IN G . ittt e et ettt et et e ettt et e et e eeeeaneens 30
BOMAR, spol. s r.o. Extend 900.720 3
Tézebni1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
T 1Y =i VT 1 =2 30
13.2. SAW FRAME LIFT STOP SETTING tututututututtettnentaaaeanenetetaenenraeeesenetetaeneneneenerenenenennenenanns 30
13.3.  ADJIUSTING BAND GUIDES .tutuututiuttentitintatent ettt atee ettt eteae et e te et e e e e tae e ae e taaeeaeenenes 31
13.4. CUTTING SPEED ADJUSTING «.tutututuitattenetetetentneaeesaenetetaetneaetreeneteteeaentneaaerenenetanaenrnanns 31
13.5. ADJUSTMENT OF PRESSURE IN THE ClUT ututtutitiutitat ittt ateeeteeeteaeentnaeteneenenaeteasenenseneanenenes 31
14. BLANKS REMOVING FROM THE BAND SAW ... 32
R N i 2 N 1 = 32
14.2. HANDLING AGENT SELECTION .tutuutttutttittttet ettt etee ettt eta e et e e te e et e e e aa et e e teae e eaaeneaeanenes 32
14.3.  BLANKS REMOVING t1ttttttttetetenttttet e enetet e e eaaaee s eea et et e taeaea e e et ete e e taearesenenetanaenenanns 32
15. SELECTION AND REPLACEMENT OF THE SAW BAND ....ciiiiiiiiic e 33
LD L. S AFETY NOTE S 1 tittitiutititt et et ttete et ettt et et et ettt et et ettt et e e ettt et e e e et e et et e et a et e ae et e eneaeenenes 33
A Y N Y = N 2= 4 = 33
15.3. SELECTION OF THE SAW BAND TOOTH SY STEM . .ttiutitintitet ittt eteneetteeteneetaaeteasetnseeaneenes 33
15.4.  SAW BAND RUNNING = IN..tutuittitninitateenet et eeeneaea e aeneteaaeneaeaee e aneteteeeneaaa e senenetenaenenanns 35
15.5.  SAW BAND DISMANTLING ..tutiutitintttanttttne et eteaeetee et e te e et e et e e et e et e et e eaaeteaaeeaaeneaeenenes 36
15.6.  SAW BAND INSTALLATION L tututttintitenttttneetenenatne ettt tee et te et st e te e e e te et e e e eenes 36
15.7. SAW BAND STRETCHING AND INSPECTION 1uututiutitentitintitetntteatenertneeteneetneetensetneeennenenes 38
15.7.1. SaW Dand StEEICNING ..uu i e 38
15.7.2. SaW Dand INSPECTION .. e 38
16. COOLING AGENTS AND CHIPS DISPOSAL oiviiiiiii i 39
I O 1Y =i I VT I =2 P 39
16.2. COOLING LIQUID PREPARATION .ttt ittt eteetteeete e eaeeete e e eaaeteaa e eaaeteae e enaaneaeenenes 39
16.3. COOLANT DEVICE INSPECTION ..t uuttttttttitetet ettt ete et et et e e et e et e e et e et et e et e e teaa e enaeneaeenenes 40
S O 1= E o 5 ] =@ 1 P 41
17, GREASES AND Ol S o ittt e e e e e e eaaas 42
A N €1 =31 = T )G @ ] | K 3 42
A R 0 N 1 I o @ 11 T 43
A T U= [N N I ] =3 43
18, SE RVICE .o s 44
18.1.  MACHINE CLEANING «.ututitttit ittt ettt ettt et e e ettt et et et et et et et e e e et et et e et et et e e et e neaeaaananns 44
R 1= [0 @ 44
18.3. COOLING LIQUID INSPECTION Ltutuuttiutttntatent et eteeeaaeete e e e e ete e et aaetea e e eaaeteaaenenaeneaeenenes 44
18.4. HYDRAULIC OIL LEVEL CHECK tutuutttiutitint sttt etet sttt eteaasateetea e st e e e ae e ataa e teaa e enae e neenenes 44
19, ADJUS T MENT ottt e e e e e et e et e e et e e e e et aaaaaas 45
19.1. HARD METAL GUIDES ADJUSTMENT .tuiuittttititatitittte ettt et et ete e e e e e et e e et et et e e neeaeaeaeaeeaenens 45
19.2. SAW BAND RUN ADJUSTMENT ON THE STRETCHING WHEEL ...uiutitiitiiiieiineeiineeeneeienaeennenens 45
19.3.  BRUSH ADJUSTMENT 1 uututitttteut ittt etee e teae e et ettt et e et e e et e e et e e et e e ea e e et e aa e eaa et e ae e enaeneaeenenes 45
19.4. ADJUSTING OF THE LIMIT SWITCH OF THE SAW BAND STRETCHING ....vvviviiiiiiieiiiiiiiiiaeennenensn 46
19.5. SAW ARM LOWER POSITION STOP ADJUSTMENT ..tuttuttiut ittt eteeetteetenteneneeteaseenaenennanenes 46
19.6. LIMIT SWITCH ADJUSTMENT OF THE SAW FRAME LOWER POSITION ...ctiiiiirirititiniiieeeeeeannns, 46
19.7. ADJUSTMENT OF THE CUTTING PRESSURE REGULATION ..uiutitintitititieetentenineetenseineenennenenes 48
20. WORN PIECES REP LA CEMENT ..ottt e e 50
20.1. PUSHING BEARING REPLACEMENT 1.ttutttttttttttttentiaettteaetaeeateae et tee st tatenerteneateeatenees 50
20.2. SAW BAND GUIDING PULLEYS REPLACEMENT .ututittitattat ettt ettt et te et et enetaeneateneiaeneaneneananenes 51
20.3. HARD METAL GUIDES REPLACEMENT Ltuuttittittttatettitettetetaeeateesaantnteetteeatenenaeeaseneanenees 53
20.4. ROUND BRUSH REPLACEMENT 1.ututttttttatatt ittt et tesetaeeateaesaeta e taetate e raetaaeeaeeenes 55
4 BOMAR, spol. s r.o. Extend 900.720
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

21. ROZMEROVE SCHEMA / AUFSTELLZEICHNUNG / INSTALLATION DIAGRAM ................ 56

22. ELEKTRICKA SCHEMATA /| ELEKTROSCHEMAS / WIRING DIAGRAMS .......................... 58
23. KUSOVNIK ELEKTROSOUCASTI / STUCKLISTE DER ELEKTROTEILEN / PIECE LIST OF

ELEKTROPARTS ...ooiitiieee ettt 70

24. HYDRAULICKE SCHEMA / HYDRAULIKSCHEMA / HYDRAULIC DIAGRAM ..................... 72

25. VYKRESY SESTAV PRO OBJEDNANi NAHRADNICH DiLU / ZEICHNUNGEN FUR
BESTELLUNG DER ERSATZTEILE / DRAWING ASSEMBLIES FOR SPARE PARTS ORDER

......................................................................................................................................... 76
25.1. PASOVA PILA / BANDSAGE / BAND SAW ...ttt et ettt e e e aeaees 77
25.2. PODSTAVEC / UNTERGESTELL / PEDEST AL tuiuititittuitatttieetet et eetnateaaeaeetetaanenenanaerananenennes 79
25.3.  RAMENO / ARM / ARM oiiiiiiii ittt et e et e et e e e et et et e e et e e e e et aes 81
25.4. SVERAK / SCHRAUBSTOCK / VICE .ttt et e et e et e e e e e aes 83
25.5. POHON / ANTRIEB / DRIVE c1utiiiititiiiiit ettt e e e e e e e et e e et et e e ee e e e 85
25.6. VALEC ZVEDACI / HEBEZYLINDER / LIFTING CYLINDER ....ctttititiiiie ettt eteteneneneeneneneanaaananens 87
25.7. NAPINANI PILOVEHO PASU / SAGEBANDSPANNUNG / SAW BAND STRETCHING ......cccvvvnvnennnnnn. 89
25.8. VEDENI PASU / SAGEBANDFUHRUNG / SAW BAND GUIDING ...cuiuiniiieieititireneeniieieneieeeenanannns 91
25.9. KARTACEK / BURSTE / BRUSH ...uitiiiitit ittt e ettt e e e e e e 93
25.10. LEVA vODICi KOSTKA / LINKER FUHRUNGSKLOTZ / LEFT GUIDING CUBE.....ccvuviiinenennnnnns. 95
25.11. PRAVA vODICi KOSTKA / RECHTER FUHRUNGSKLOTZ / RIGHT GUIDING CUBE ........ccceuvuvnnnn.n. 97
25.12. TRISKOVY VYNASEC / BURSTE / BRUSH 1.utiiiititit ittt ettt e e e e e ee e e e 100
25.13. REGULACE TLAKU SVERAKU /SPANDRUCKREGULIERUNG/VICE PRESSURE REGULATION ....... 102
25,14, KOSTKA [ KLOTZ J CUBE .ttt ittt ettt e e e e e ettt e e et e e e e e e aeaees 104

26. UMISTENi BEZPECNOSTNICH ZNACEK / VERTEILUNG DER SICHERHEITSZEICHEN /

POSITION OF SAFETY SYMB O LS ..o e 106
26.1. PILA/ BANDSAGE / BAND SAW.....uuiiitiiiiiiiiiit ittt et 106
26.2. NAPINACI A HNACI KOLO / UMLENKRAD UND ANTRIEBSRAD / TIGHTENING WHEEL AND DRIVING

WV H E E L .ttt ittt et et e et ettt et et e e e e 107
27. TROUBLESHOOTING TABLE .. it 109
27.1. MECHANICAL PROBLEMS ...ttt ittt ettt e te ettt e e e et et e e et e et e e et e et e ta et e e e aa e e e e e aeenenes 109
27.2. ELECTRIC AND HYDRAULIC PROBLEMS 1.t uttutititittt ettt ete st ettt eteaeeante e aa st ae e ae e enaeaenaeenes 111
28, SPECIAL AC CES SO RY ottt e e 113
28.1. VICE PRESSURE REGULATION ..ttt ettt ettt et et et et e et et e r e r e e et e e e ettt e e e e e eeees 113
2 = 20 |V o1 =10 ] 1= =1 3 113
2 & 20 T I = 4 1 Y - 113
DECLARATION OF CONF O RMITY e e e e e e 115
BOMAR, spol. s r.o. Extend 900.720 5

TézZebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

iagrams

d

iring

Elektricka schémata / Elektroschemas / W

22.

E] [ | [ a [ 3] [ g [ J
|  zt/1 98us
TEZTBT L0060+ olg 0051929
027 puaix3 - / lujalezeT
}AULIOH YauapZ :|l|Saly 0’J's Jewog
10]JO\-pueqabes adwnd 1)neJpAH JalepiO Asueds Bunjyn Jo1o0N
1010 Buiaug dwnd o__zm%;x 10A8A0D JEMS dwnd juejo00)
g\ hsed Jojop Zg \MlneupAy ojpedied g \909sBUANA Jojo ¢\ /U9ZE|yD JOJOIN
3d 3d 3d 3d
— PN — - — Zn — LN
L NN R NJLA
IE0€T[€0ZT1[€0T
velLe| i SE1/6211 517 ceTjez| €11
MIS'S | LA _ _ | _ _
ad perbzlkn 3d  feefszfsin ad  feefez|enn
I20E70Z1|20L 404 404 404
9 ly |z gly |C 9| ¥ |2
‘ould LIANA Eﬂ CINMA ﬂw CINMA
9€T[9CT 911 elre[vin ce[eafeLn
9 v |C S € 41 S4€ 41 S 4€ 41
9 |r |2 9 v |z 9 v |2
(ve's-A0EZXE) (VS'L-N0ETXE) (vs'0-N0gTXE)
VE'9- AOOYXE V9'L- AOOYXE V¥'0- AOOYXE
LOET|LOZT|LOLT
E =_ i K OB ==\ LV ==\ 2v4 ==\ ev4
Ivd S 4c 41 S4e 41 S 3¢ 41
ke ezl v Lefief L LE1e| L Iﬂl - \m,m M
3d ad 3d 3d 3d 3d m 2
S G
Le1 11 1€1 11 €1 €1 % m
N
121 121 121 [k 21 21 _“ &
L L A5 L [l S T R
1SO om
4 [ 3 a [ J [ g [ %]

Elektrické schéma / Elektroschema / Wiring diagram 1

Extend 900.720

BOMAR, spol. s r.o.

58

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bowmar
<+ ™ N -
L
- o
&
=
- & ||
SINK
NS
o | N
T[N ee
Clags o
Ziela
G| &S
L O Ly
N\VPC+ [ uvepoo |- Loe_mo:l
| nsed pejs W4
= — nsed Jojo
NG+ uspoydo | + L0€ IO pd 101N .
I o o [
GNS 200 | (uslodezeau) sed — £
(75 m
- = « ™~ o
NY-Nd <— l2c Ul €0£7INO AnelpAy 100 © E ©
Bunjyn 1010 E Té 0
GNS poeTINo | IusZejyo niojow 98YAIS quing Juejoon S 8o
o N mSy P
¥Soav R e) 19ZIUOII) 19SIUCIDI  JaSIUOII
aN 9 90€ N0 209SBUAA J0JO
ualodezay L0870 (< 00€  jnoudn yelaAg
s
pzuid Bojeuy 80€£ IO & 00€ JjoA0d Melaag
S
GNS 60€7IN0 ] 00€  NIOYyeu ouswey
S
olLe o @ 00€ njop ouswey
— >
© LETINO | ooc  Slyohi ouswiey ©
o
zLET o = 0og AiinelpAy uadnys g
1>
€L N0 —(8)7 00€  pens eyjonuoy
T yLETINO = 00€ noudeu sed —
o g
SLETINO 00€ JjoA0d sed
8
_ >
ole o 00g epzig
—S
a8 AYC ANO (an)
AYZ ANO
1 uafodezaN
= 2
>
i
[72)
2
<+ [ ™ | N [ <

Elektrické schéma / Elektroschema / Wiring diagram 2

BOMAR, spol. s r.o. Extend 900.720 59
Tézebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
<+ ™ ~N =]
|
- o
& ]
-
- ol 1L
INR
NS 5
2[R}
L18|8
x|+ | C
L Ll | N[O |
(}OS oeulds Anoxe||) - -
Q nudn Yelans 102 Tec YUl [ ] vivLul
002, 5="310p ouswEY — 707 | 202 uI 1A578Y S
— — N % o [
ngos aloyeu ouswey €0z €ac Ul NG+ II NG+ ; uEJ
- |
u Y| « S~ o
oozi7 e ———r voz170< Yl C]NE) o aNoS @ 8
= | e % 2 ~—
0 o ey — |02 U1 || v e vu } Ego
= = S © o
B Oozquo Julsouoadzeg ™ 90z 20C Ul e “yuy H v ul ? mJe
= 1
88E doss [ejo 1[ 102 LR NI t qu|
- = | 1 s
00c e { 302 802 Ul g u| LJ q u|
- - 2 L
002 dOlSﬂfGOZ 602 VI NG+ - AG+
@TZ Ul aN© L ano
002 jjonod Melans ﬂotz |
= (] =
002 —Iroudn seiang ,Jruz T7e Ul vul [l v u| -
(O ooz NIOYeU ouswey ﬂzta ¢ i vl H “vu £ ©
— Ly )
00z T ﬁetz €1Z VI g NI - qu
~ = | ! -
+TZ UI guj A o g u|
. STZ Ul NG+ O u
Jaziuonjiw oeujdaid flf ht’
“ur Y| AND
003 as|nwa oeujdaid ’..lf 21¢ vl
00z ST, o ﬂ ZT2 Ul uafodezaN
| 002 J,noudnsed,lf 81¢ Ul GNE) s
“u
00Z MOlqer\IL' B6TZ UI NG+
@zz I [ N\VZ+
<< <T|
>
o
3
b
(%2]
>
<+ () ~N <
Elektrické schéma / Elektroschema / Wiring diagram 3
60 BOMAR, spol. s r.o. Extend 900.720
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar

Version 1.04 / September 2007

I E| | a 9] [ g
|  zt/t B98us
TEIZTI8T 20026052 owg 0051920 J010\-pueqabes
Bz Pueix3 e gy
¥aULIOH YaUapZ:saly 0’J's Jjewog - 10e SR +10¢
._mdco_._E_‘_Ncwz_owk_m 2 :
J18]|04ju00 paadg
Zl
olUBW JUOUBAYS S
& <O
ov Os_Ou S0¢ Q
00l O ---
(Lvd - N n ! NE
O | an
ke noo | ¥ _ OT 500z —°
ov! v A+
101 Zn +)
8l Ll 9l
MGG )
000L A NOHINO N4 oL L sl
000
nsed Q
13sojyoks
JpWolduslod
NS
ER 3 a 4] _ g

Elektrické schéma / Elektroschema / Wiring diagram 4

61

Extend 900.720

BOMAR, spol. s r.o.

Tézebni1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

I

[ a]

g I g

3
[ z1/g n9aus

TEZTBT £BBZE6O'HZ

oulg 00519270

aloipz eyse(

972 DUaT / lujaleze
NaULIOH auapZ sy ‘0'J'S Jewog
anNo© 0oL 001 aND
|Inpow lujsousadzeg < 3008 -
AdnisA =
AMIONS  dmsin <5 Soh =] e
Admsp = ~N\0Z
002 002 = oA
[oipz M
sk fif 0121
001 aNoS
J1d
= NG+
God cl
: vg'0 : vg'0
zod 1od
121 L1
3d 3d
N N
] 1€
(YA L1
LI L
E| [ 3 ad 9 g [*]

Elektrické schéma / Elektroschema / Wiring diagram 5

62

Extend 900.720

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar

Version 1.04 / September 2007

[ 4 _ a ) g [ J
| z1/9 n93ys o
N
TEIZT:8T L0BZ'60'HT 8 0051920 6uN} [BYISSHOWBLDIS
T PR / 1ujoleze
YOULIOH Yeuapz7 JIse.] '0°J°'S Jewog unouio Ajajes
ynuyo 1uysousadzag
O O
001 00} 00}
JOOPN L PINA ynujo Jujsousadzaq ex|oLuoy
1a3an
¢—— o€ _
90c voA | ve vz L vL ] [Sa1 Tz s
Teoz]
abuebsny evAleelez] ed 11 A L1 VA v
- oz 00Z[000d 292] V99  £G¢ 15 P - o5z
]
Auaa + aoeyhis % N |K
fdmsfn oig ke oNNXo3aaY = 90s
ooe 4 DH 2H H -aNve3ovs
. vSe
3aviamvs
LINA NSYd ALANM ﬁ- -*_ SOS
4
102 _yee Locllselese
€7 WA 1 B
Suﬂmm_. | =11 rt*+-¢-¢+-17 [
pieogheyy | | | | ]
— aolusaney] | “ e "3._. | =g %_u _
_ Uizl ".- O | _
g zse | +
7' INA | dois |e10 K00l
L II~I_I~IHII|_
Z00z
ynnjo juysousadzeq oxyoe| L
900C
ooz ooz 292
& G 1°9ysS
000¢ 000¢
4 [ 3 a J g [ Y

Elektrické schéma / Elektroschema / Wiring diagram 6

63

Extend 900.720

BOMAR, spol. s r.o.

Tézebni1236/1
62700 Brno

CZECH REPUBLIC



3 _ 3 [ a J g g

| ZT/¢ 984S

TEZT:8T 2007'60"+C oE onglecw

Version 1.04 / September 2007

0Z7 PuaIXg - / ujaiezen
3OULIOH YauapZ :[I|Sai 0’'J's Jewog
(1nysuasnisiid dud}|OA) zisn
(ouslodezap)
yels Jojow [VIE)Tele]] uauueds ans'z Jleuyos uajun uaqgo uasg| uouueds
I8ZIUCII yoljonuoy puegebes asualg pueg pueg edwndineipAH uswyey uswyey uswiyey o0}Sgnelyos  Yo0isqnelyos
ues Jojow pueg pueg dwnd 40 1se) umop dn Q0IA dweo
JazIUOIIN  Jojexipu]  Buiaug ayelg asoojun usiybll e8| puUOdRS Wy wiy wy asejey QA
nyels nsed yonod oudeu  AyInespAy  gpyoki njop nioyeu ujonaod noudn
J9ZIUOMIN  BY|OJJUOY  JoJoN epzig sed sed uadnjs z OusWEy OousWwey ouswey  MBISAS YeIoAS
G0O-INO €100 20Oo-INO 91010 GLE- IO ¥LO-INO  2LO-INO  LLO-INO 0LO-INO  600-INO 80010 L0OO-INO
o] o] o o [e] (o] o o] (o] (o] o o
S0€ cle 2o¢ 9le Gle yLE rAR> Le oLe 60¢ 80¢ L0¢
r——7—7 |

_
€3]I ¥ [0A] w[aEsn] w[wvsn] ¥ [A] Y[eA] ¥ [EA] ¥ [Ven] ¥ [EA] ¥ [VA]
_

y [ ]

-

I

I

I

|

I

| I
|

—

Extend 900.720

Elektrické schéma / Elektroschema / Wiring diagram 7

TéZebni 1236/1

62700 Brno
CZECH REPUBLIC

BOMAR, spol. s r.o.

\_oovzr _movmzr 80VSNL 80¥SN1L 80¥SNL 80¥SNL 80¥SNL 80¥SNL 80¥SNL 80VSN L

_ |

[ L=l =1

2aan
O
00¢ 00¢
usp  anjep  Ajijusp
4 [ 3 [ a [ D g 9

Bomar

64




Bowmar

Version 1.04 / September 2007

E| _ [ 4 [ d 3] d [ o)
Z1/8 11934s
TERZTIBT 2002°60'+C e, AmElaZa |aued 19epe|n0
T2 pueTe - / lujeieze]
3aULIoH YauapZ :I|saiy oIS .hm_.‘com
udalye uatage oo:%:::%.aw 00 mcw%ro 9lse}
yey M 00ISqNelydsS ¥o01sq S el sisel S
it &h@ aﬁom__\w SEIAN uopng
' doyg ueis Kouabiauz
njop nioyeu noudn yjonod
ouswey ousuwiey YBIOAS YBIOAS dojs [ejol
JoZIUOMIN ojpediad  OYNoE|L OY}oE| L OM}oE| L OXHoe|L OM}oE| L OY}Ioe| L oxoe|L
o) o} o) o) o o) o o) o)
9lc 144 gle [4%4 L (1] %4 602 80¢ .02
djse - uojng - ojjoe| L
= - — 1 I 1 I 1 [ 1
lusze|yo | | | | | | | |
nieghn | E E = E\ gL E\ ¢TIL E\ #iL E\ €L E\ L B\ 1w
oeuldaid | I | | | | | I
SR I I o] S P I_ e ey ] | Y S
o ‘o)
00¢ 002
4 [ 4 d J g 9

Elektrické schéma / Elektroschema / Wiring diagram 8

65

Extend 900.720

BOMAR, spol. s r.o.

Tézebni1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

[ E|

[ a

| zi/6 n93us

TEZTBT £0BZ'60°FLC

oulg 0051970

/ lujesezen
@z, PUSIX3 . nJojow aoeyA
YOULIOH YauapZ IS8y 0'J'sS Jewog } NS
adwind I|IneJpAH JalapiO Asueds Bunjyn Jojo
dwngd o1nelpAH 10A8A0D JemMs dwnd juej00o
AjiinelpAH ojpediad 909SBUAA 1010\ 1uaze|yo 1010\
o o 0o
€0¢ 90¢ 0€
v v A
y [ WA ¥ [ JzaM ¥ [ €
(A4 v (A
o)
00¢ 00¢
4 [ | [ a J [ g [ ")

Elektrické schéma / Elektroschema / Wiring diagram 9

Extend 900.720

BOMAR, spol. s r.o.

66

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

OMAR

B

_ 3 _ a 3 g [ %]
_ o s oulg 0051920
TEZT:BT 200BZ 60"+
e L Wiesezen |[ouedsbunuuedspueg
3aULIOH Yauapz [Isaiy ‘0°J'S ._mrcom _wcma mc_cmﬁcm; Ucmm
usol  ueuueds nsed Iueuldeu |sued
pueg pueg
ase sse]
pueq pueq
ases|oy uaybi|
uopng uopng o
sed sed
Jjonod jhoudeN
O3}oe| L O3}oe| L
o o
4
8le L2
61l E E\ s
€
o » ||
002 002
¥
E| _ E| d J d 5]

Elektrické schéma / Elektroschema / Wiring diagram 10

67

Extend 900.720

BOMAR, spol. s r.o.

Tézebni1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

I E| _ a] g d
| zT/TT B1994s ous
TERZTIBT £007°60°hT & BRELRa.
lujaieze
B2 PuUaIX3 . L1 1 (oeujds Anoxey])
NaUIOH YauapZ:|Isaiy oS ngom
uajun jsi uaqo js! juuedsab jsi
S5 Bunuuedspueg uawyey uawiyey )o0)sqnelyds
uolsua) dn st umop si
iol0N sperg wy iy &
10]0Al
JoJoN nsed aloyeu sjop
nnhuden ouswey ouswey jnudn yelang
e} o (] @) o
{014 ¥0C €0C (404 102
ALE|
¥00C
€vd J3)leyospus
yoyms juwim  $OS - ZOS
€002 2oeUIds DA00UOY
Ja)eyosyoniq
cv4
Yo)ms ainssald
YOS €0s Z0s 108 oeulds Aroxe|L
do[or4
AE]
O O
00c 0oc
d [ 3 a 8] g

Elektrické schéma / Elektroschema / Wiring diagram 11

Extend 900.720

BOMAR, spol. s r.o.

68

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Bomar

Version 1.04 / September 2007

_ [ 3 [ a <) g [ ]
ZT/2T #1994S
TEZT:8T 2002°60"h2 otg 0051920 AV_OOJmMD v ONC_QQ._n_
= BUSE / lujaIeze
3AULIOH 3auspZ Sy ‘0°J'S Jewog
514 9sC
o 6lZ
74 962 e 1
| |
oNNYO3aBY m. .i& 90s ! _
199 -ONvE39VS
wRlE M ¥ L E E: = S
3avI8MVYS _ _
geueng  nsvaxwr | [77 |sos _ _
| |
152 ese I R I ]
002
o
i 25z
4 [ 3 a J g Y

Elektrické schéma / Elektroschema / Wiring diagram 12

69

Extend 900.720

BOMAR, spol. s r.o.

Tézebni1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

23. Kusovnik elektrosoucasti / Stiickliste der Elektroteilen / Piece list of
elektroparts

ATTENTION! Only qualified person can do the servicing and repairs. For parts changing, use only
parts, which are identical with the originals.

CZECH REPUBLIC

Objednaci gislo Nazev polozky Ozn. Ks
Bestell — Nr. Bezeichnung Sign. Menge
Reference No. Item Sign. Pcs.
5,5kW 1LA 7130-
91.001.060 Motor / Motor / Motor AAABS 1 M4
Frekven¢ni ménic /
91.012.023 Frequenzwandler / Frequency OMRON 5,5kW 1 FM
convertor
91.012.024 Filtr / Filter / Filter A-1000-FIV3030 1 RCF
91.040.024 Stykac / Schiitz / Contactor 24 VDC 1 KM4
91.040.020 Stykac / Schiitz / Contactor 24 VDC 3 KM1-3
262.002 Zastréka vynasece / Stecker / Plug 1 KON2
262.007 Zasuvka vynaSece / Dose / outlet 1 KON1
91.041.004 Filtr / Filter / Filter FZ72460 3 RCF
91.045.017 Motorovy spoustéc / Motor Starter / 0.25-0,4A 1 FA3
Motor Starter
91.045.005 Motorovy spoustéc / Motor Starter / 0.63-1A 1 EA2
Motor Starter
91.045.010 Motorovy spoustéc / Motor Starter / 6.3A-10A 1 FAL
Motor Starter
91.046.003 Pomo_cny kontakt / Hilfskontakt / 3 FA1-3
auxuliary contact
91.052.001 Bezpec. modul / Sicher.Modul / Preventa XPS- 1 BM1
Modul AC
Hlavice TOTAL STOP / NOT-AUS M22-PVT
91.060.030 Taste / TOTAL STOP button 263467 ! Tl
91.060.034 Hlavice Start Stop / Start stop/ Moeller 1 TL2-3
Taste / button
91.060.051 Hlavice 3 polohy/ Knopf 3Lage / M22-WRK3 1 SB2
Head 3 position
Hlavice 2 polohy Deblock / Knopf
91.060.037 2Lage / Head 2 position Moeller 1
91.060.053 Tlacitko zluté / Taste gelb / yellow Moeller 1
button
Hlavice Sipka nahoru dolli / Knopf
91.060.054 Pfeile oben unten / head-down — M22-DDL-WS 1
arrow,up.arrow
Hlavice svérak otevfit-zavfit / Knopf-
91.060.055 Schraubstock auf-zu / head- vice on M22-DDL-W-S 1
-off
91.061.023 Kq_ntrolka zelena / Kontrollampe- M22-LED-G 1 LED2
grun / controll lamp-green
91.061.034 Kontrolka bila / Kontrollampe— weild / 1 LED1
controll lamp-white
91.080.026 Transformator / Transformator / 400V/20V/15V 1 TR1
Transformator
Hl.vypinac¢+ovladac¢ / Hauptschalter+
91.170.020 Steller/Control switch+driver VCF1 L QS1
91.173.007 Ko_ncovy spinac / Endschalter / Limit ER 601-MO2 1 SQ2
switch
70 BOMAR, spol. s r.o. Extend 900.720
Tézebni 1236/1
62700 Brno




Version 1.04 / September 2007

Bowmar
91.173.008 Kopcovy spinac¢ / Endschalter / Limit FR-602-MO2 5 SQ3,S
switch Q4
91.173.012 Koncovy spina¢ / Endschalter / Limit OKS8-KEDU 5 SQ5,S
switch Q6
91.173.018 SKV?/ir;g(r)]vy spina¢ / Endschalter / Limit ER 555-MO2 1 SQ7
91.231.004 Pojistka keramicka/ Sicherung / fuse 10x38,16A/500V 3
Pojistkovy odpinac /
91.241.002 Lasttrennschalter / switch- OPV 10/3 1 PAl
disconnector-fuse
Pojistkové pouzdro i
91.251.102 /Sicherungsbichse / fuse bush 6 PO1-6
91.283.002 Potenglometr / Potentiometer / 10k/N 1 Pot1l
Potentiometer
Cerpadlo chlazeni / 2COP1-14
91.020.009 Kihlmittelpumpe / Coolant pump (POM) 1 M1
91.061.021 Adapter / Adapter / Adapter 7
91.061.022 Spl_nac_l kontakt / Schaltkontakt / Moeller-M22-K10 5
Switching contact
91.280.003 Dioda / Diode / diode 3A 6
91.280.004 Dioda / Diode / diode 1A 5
Extend 900.720 71

BOMAR, spol. s r.o.

Tézebni1236/1
62700 Brno
CZECH REPUBLIC




Bomar

Version 1.04 / September 2007

=
=]

2x440-10

Leva vodici kostka
Linker Filhrungsklotz
Left guiding cube

@

24.

HOUSEMICE

Hydraulické schéma / Hydraulikschema / Hydraulic diagram

RAUPERKETTE
CATERPILLAR
#2
—p
Prava vodid kostka
Rechter Fuhrungsklog, .
Rifht guiding cube H
i Owlddac panel
i A Brzda nohy Bedienpult 33
@ ! A Fullbremce Control panel |, 37
; 5 Leg brake - { :
— o
$1200¢32-70 T H * o * |
yEs B @ ;
LB—T 222 ag P
coc =
55a 88
252 mE.
) [La] @Aﬂﬂ#m BBy i1,
2 2ES mad gzathaa:e 21
8 T [ chlauche
é) Napinani pasu Hose
OH4BEIH2E-TEE(EEE) 2 Bandspannung H]
| i temsing Eameno
@3 i 22y : @ "
H T
U510 N 1510 s ; sl n @ Am ®
ry i
B
h @ Rezerva
Reserve
Jsg Js10 s —— Reserve
'g20-20
i 510 B w
Hlavni svérdk
Horni upindni pi|l e|a A Hauptspannstock
Obere Spannung U jg¢ o [T @ @ Mainvice
Top damp P
" M W310{J510
450/¢28-920(1050)

205.6216-000

EX-720
EX-820

HLAVNI PARAMETRY ZDROJE
p 6,6 Mpa R
Q 10,6+4,9 dm3/min.

n 1425 ot./min
P 2,2 kW

Hydroagregat
Hydroagaregat
Hydroagaregate

Hydraulické schéma / Hydraulikschema / Hydraulic diagram

72

BOMAR, spol. s r.o.
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC

Extend 900.720



Version 1.04 / September 2007

BOMAR, spol. s r.o.
TéZebni1236/1
62700 Brno

CZECH REPUBLIC

Bowmar
Poz. | Nazev polozky ks
Pos. | Bezeichnung Menge
Pos. | Item Pcs.
1 Nadrz / Behalter / Tank N30-B0O 30dm3 1
MA-AL100L 2,2kW
2 Elektromotor / Elektromotor / Electromotor 400/230V 50Hz 1
3 Hydrogenerator / Hydraulikgenerator / P23-7,9/3,6L.65334 1
Hydrogenerator 7,9/3,6 cm3/ot
4 :leﬂlr:aosmerny ventil / Einwegventil / One-way VJ01-06/SG-1 1
5 \I?arltlavpeoustem ventil / Bypaliventil / By pass VPP2-04/S-10 1
6 Zpétny filtr / Filter / Filter FR 043-166/0 1
7 Manometr / Manometer / Manometer 268 0-10 MPa 4(3)
 yxx . ROX1-
8 Rozvadéc / Schaltschrank / Switchboard 042D21/02400E1K1 1
9 Tlakovy spina¢ / Druckschalter / Pressure SUCO 166 411 031 1
switch 043
10 | Rozvadst / Schaltschrank / Switchboard RPE3- 2
043Y11/02400E1K1
11 quk rychloposuvu / Eilgangsblock / Speed 799-0084 1
shift block
12 Hydraul!cky zamek / Hydraulisches Schlofd / VIR1-04/MA 1
Hydraulic lock
13 | Rozvadst / Schaltschrank / Switchboard RPE3- 1
43Y11/02400E1K1
14 \?:Ir\}:am ventil / Reduktionsventil / Control VSO1-04/R2.5 1
15 Redukéni ventil / Reduktionsventil / Control VRN2-06/S-6R 1
valve
16 Rozvadéc / Schaltschrank / Switchboard RPE3- 1
042R11/02400E1K1
Kostka regulace / Regulationsklotz /
17 Regulation 201.6816-100 2
cube
18 Kulovy ventil / Kugelventil / Globe valve 99.260.004 3(2)
19 | Redukéni ventil / Reduktionsventil / Control valve Y(?FL\IZ_OG/MP_ 1
20 Clona / Blende / Shade 1(0)
21 Reduké&ni ventil / Reduktionsventil / ontrol valve  VPNH 1/4 1(0)
22 Pojistny ventil / Schutzventil / Safety - valve 2
23 Kryci deska / Abdeckplatte / cover plate DK1-06/32-3 1
Extend 900.720 73




Bomar

Version 1.04 / September 2007

Oznaceni hydraulickych hadi¢ek / Bezeichnung der hydraulischen Schlauche /Indication
of hydraulic hose:

Hyd_r. Konc. Konc. Konc | Konc Konc. |Konc.

hadice Hadice Kovani A B . C D E F Kon. G Ks

Hydr. Schlauchtiile Meng

Schlauche | Schlauche | Schmieden A B C D E F G e

Hydr. terminal

Hose hose forging A B C D E F G piece
10AD2700 42.003.001 92.051.003 92.052.002 - - 92.053.003 - - - 2
10AA2600 42.003.001 92.051.003 92.052.002 - - - - - - 2
10AD500 42.003.001 92.051.003 92.052.002 - - 92.053.003 - - - 2
10BB350 42.003.001 92.051.003 - 92.053.002 - - - - - 1
10BB500 42.003.001 92.051.003 - 92.053.002 - - - - - 1
10BB700 42.003.001 92.051.003 - 92.053.002 - - - - - 1
6BD6400 42.001.001 92.051.001 - 92.053.001 - 92.053.004 - - - 1
6BD6250 42.001.001 92.051.001 - 92.053.001 - 92.053.004 - - - 2

6BA760 42.001.001 92.051.001 92.052.001 92.053.001 - - - - - 1

6AA9350 42.001.001 92.051.001 92.052.001 - - - - - - 1
6AD3900 42.001.001 92.051.001 92.052.001 - - 92.053.004 - - - 1

74

BOMAR, spol. s r.o.
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC

Extend 900.720




Version 1.04 / September 2007

TéZebni1236/1

62700 Brno
CZECH REPUBLIC

Bowmar
6AB4000 42.001.001 92.051.001 92.052.001 92.053.001 - - 1
6AB5850 | 42.001.001 | 92.051.001 | 92.052.001 | 92.053.001 - - 1
6AA1950 | 42.001.001 | 92.051.001 | 92.052.001 - - - 3
6AA300 42.001.001 92.051.001 92.052.001 - - - 1
3AA2100 | 42.004.001 | 92.051.004 | 92.052.003 - - - 1
3AA6050 42.004.001 92.051.004 92.052.003 - - - 1
3AA6250 | 42.004.001 | 92.051.004 | 92.052.003 - - - 1
3AA9350 42.004.001 92.051.004 92.052.003 - - - 1

BOMAR, spol. s r.o. Extend 900.720 75




Bomar

Version 1.04 / September 2007

25. Vykresy sestav pro objednani nahradnich dilt
| Zeichnungen fiur Bestellung der Ersatzteile /
Drawing assemblies for spare parts order

Pfi objednavani nahradnich dill vzdy uvadéjte: typ stroje (napf.
STG 120), vyrobni €islo (napf. 125) a rok vyroby (napf. 1999).

In die Bestellung der Ersatzteile fihren Sie immer an:
Maschinentyp (z. B. STG 120), Serien Nr. (z. B. 125) und
Baujahr (z. B. 1999).

For spare parts order, you must always to allege: type of
machine (for example STG 120), serial number (for example 125)
and year of construction (for example 1999).

76

BOMAR, spol. s r.o. Extend 900.720
Tézebni 1236/1

62700 Brno

CZECH REPUBLIC



Bowmar

Version 1.04 / September 2007

25.1. Pasova pila/ Bandsage / Band saw

77

Extend 900.720

BOMAR, spol. s r.o.

Tézebni1236/1
62700 Brno
CZECH REPUBLIC



Bomar

Version 1.04 / September 2007

Poz.

Objednaci
Cislo

Nazev polozky

ks

Pos.

Bestell - Nr.

Bezeichnung

Menge

Pos.

Reference
No.

Item

Pcs.

201.6130-100

Rozvadéc / Schaltschrank / Switchboard

201.6201-100

Podstavec / Untergestell / Pedestal

201.6203-100

Svérak / Schraubstock / Vice

201.6204-100

Rameno / Arm / Arm

201.6207-500

Valec zvedaci / Hebezylinder / Lifting cylinder

201.6214-020

Odmérovani ramene / Rahmenabmesung / Admeasurement of
arm

201.6217-100

Triskovy vyna$ec / Spanaustrager / Swarf conveyor

201.6218-100

Rost / Gitter / Hake

OON| O O W|N|F-

30.6114-154

Kryt / Deckel / Cover

=
o

30.6214-156

Kryt / Deckel / Cover

I N R G

78

BOMAR, spol. s r.o.

Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC




Bowmar

Version 1.04 / September 2007

™~
o

16

11

25.2. Podstavec / Untergestell / Pedestal

79

Extend 900.720

BOMAR, spol. s r.o.

TéZebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

Poz. | Objednaci €islo | Nazev polozky ks

Pos. |Bestell - Nr. Bezeichnung Menge

Pos. | Reference No. Item Pcs.
1 201.6206-100 Chlazeni / Kiihlung / Cooling 1
2 30.6101-105 Drzéak / Halter / Holder 1
3 30.6101-106 Drzak / Halter / Holder 1
4 30.6101-108 Vzpéra 1
5 30.6101-109 Trubka 1
6 30.6110-111 Drzak / Halter / Holder 1
7 30.6114-131 Kryt / Deckel / Cover 1
8 30.6114-134 Kryt / Deckel / Cover 1
9 30.6114-136 Drzak / Halter / Holder 1
10 [30.6201-101 Podstavec / Untergestell / Pedestal 1
11 [30.6201-102 Sloup / Saule / Pillar 1
12 [30.6201-103 Sloup / Saule / Pillar 1
13 [30.6201-104 Nosnik / Stitze / Support 1
14 |90.001.25.016 Sroub / Schraube / Screw ng;LZ DIN 912 4
15 [90.001.25.031 Sroub / Schraube / Screw 8x25 DIN 912 10
16 |90.001.25.033 Sroub / Schraube / Screw gx825 DIN 912 41
17 |90.001.25.060 Sroub / Schraube / Screw g/|1122x40 DIN 8
18 |90.001.25.092 | Sroub / Schraube / Screw g/I1126x60 DIN 18

Sroub zapustny/ Countersunk screw /
19 90.011.27.012 Senkschraube M8x16 6
20 ]95.800.019 Pojistny krouzek / Sicherungsring / Retaining ring 12
21 ]99.200.070 Vedeni liearni / Fihrung / Linear guiding HGR35R-1560 1
22 199.200.072 Vedeni liearni / Fiihrung / Linear guiding HGR35R-1650 1
80 BOMAR, spol. s r.o. Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
Al SEARE N | 2 228,
<
t |
~ S‘w‘
%
o ~
o
o
[e]
2 T
— {
AN 4
AN =\\ Qo
N = — o~
(28]
N L
N -
\ 0 b m I3
g R - W
o)
N
h
LN
N —
<t LN
D
S| < - ©
25.3. Rameno /Arm / Arm
BOMAR, spol. s r.o. Extend 900.720 81
TéZebni1236/1

62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
Objednaci
Poz. |c¢islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. |Reference Iltem Pcs.
No.
Regulace tlaku svéraku /Spandruckregulierung/Vice
1 ]201.2115-200 |pressure regulation 1
2 201.6205-100 | Pohon / Antrieb / Drive 1
3 ]1201.6208-100 |Napinani / Spannung / Stretching 1
4 1201.6210-050 |Vedeni pasu/Bandfiihrung / Band guiding 1
5 1201.6214-250 |Kartacek / Burste / Brush 1
6 |201.6707-400 |Valec napinani/ Zylinder / Cylinder 1
7 30.1814-011 Drzak ventilu / Ventilhalter / Valve holder 1
8 130.6014-109 Pant / Tarband / Hinge 6
9 130.6014-110 Deska / Platte / Plate 6
10 |30.6114-123 Podpéra / Stiitze / Support 1
11 [30.6114-124 |Podpéra/ Stiitze / Support 1
12 130.6114-146 Drzak kluzaku / Prismahalter /Glider holder/ 1
13 |30.6114-147 Drzak / Halter / Holder 2
14 |30.6114-160 | Clona / Schiirze / Shield 1
15 ]30.6204-101 Rameno / Arm / Arm 1
16 |30.6214-119 Kryt / Deckel / Cover 1
17 130.6214-124 Kluzak / Prisma / Glider 1
18 |30.6214-125 Kryt / Deckel / Cover 1
19 |30.6214-128 Kryt / Deckel / Cover 1
20 |30.6214-131 Dvefe 1/ Tir / Door 1
21 |30.6214-132 Dvefe / Tiir / Door 1
22 |30.6214-133 Kryt / Deckel / Cover 1
23 |30.6214-135 Kryt energii 1/ Energiedeckel / Cover leading 1
24 |30.6214-136 Kryt pasu / Banddeckel / Band cover 1
25 |30.6214-139 | Drzak / Halter / Holder 1
26 [30.6214-140 Plech krytu 2/ Deckelblech / Metal plate cover 1
. 8x20 DIN 912
27 190.001.25.032 | Sroub / Schraube / Screw 8,8 22
. 8x25 DIN 912
28 [90.001.25.033 | Sroub / Schraube / Screw 8,8 4
. M10x30 DIN 912
29 [90.001.25.048 | Sroub / Schraube / Screw 8,8 14
30 [90.001.25.093 | Sroub / Schraube / Screw 8
Sroub se Sestihrannou hlavou / Sechskantschraube / Hex
31 ]90.005.55.007 | head screw M8x28 4
32 ]90.011.27.005 | Sroub zapustny/ Countersunk screw / Senkschraube M6x12 2
33 |90.100.55.005 | Matice / Mutter / Nut M8 DIN 934 4
34 [90.150.50.005 |Podlozka / Scheibe / Washer d8,4 DIN 125 10
35 [94.012.001 Rukojet / Griff / Handle 2
36 [94.012.002 Kryt / Deckel / Cover 4
37 194.202.002 Redukce / Reduktion / Reduction G1/4-6 2
38 [99.100.003 Pant / Tarband / Hinge 2
39 [99.100.004 Pant / Tarband / Hinge D13-00 2
40 ]99.170.001 Ret&z energii / Kabelschlepper / Cable tug 36x75/R-100 1
41 ]199.170.021 Retéz energii / Kabelschlepper / Cable tug 6204 1
42 199.201.011 Vozik / Wagen / Carriage HGW35CC 4
43 199.260.003 Ventil kulovy / Kugelventil / Ball valve /4 1
82 BOMAR, spol. s r.o. Extend 900.720
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC




Version 1.04 / September 2007 4
Bowmar

25.4. Svérak / Schraubstock / Vice

BOMAR, spol. s r.o. Extend 900.720 83
Tézebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

Poz. | Objednaci €islo | Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Menge

Pos. | Reference No. Item Pcs.
1 ]201.6207-100 Valec / Zylinder / Cylinder 1
2 130.6103-005 Drzéak / Halter / Holder 1
3 130.6103-105 Kostka / Wirfel / Cube 1
4 ]30.6203-001 C:)elist pevnd / Feste Backe / Fixed jaw 1
5 |30.6203-102 j(;ls\lllst pohybliva / Bewegliche Backe / Movable 1
6 [30.6203-104 LiSta / Leiste / Listel 2
7 130.6203-108 Konzola / Konsole / Console 1
8 |30.6203-109 Podstavec / Untergestell / Pedestal 1
9 [30.6203-110 LiSta / Leiste / Listel 1
10 |30.6203-111 Doraz / Anschlag / Length stop 1
11 |90.001.25.048 Sroub / Schraube / Screw M10x30 DIN 912 26
12 |90.001.25.057 Sroub / Schraube / Screw M12x25 DIN 912 1
13 [90.001.25.060 Sroub / Schraube / Screw M12x40 DIN 912 5
14 |90.001.25.063 Sroub / Schraube / Screw QA;ZXESO DIN 912 6
15 [90.001.25.074 Sroub / Schraube / Screw gﬂé6X45DlN 912 12
16 [90.001.25.086 Sroub / Schraube / Screw M16x40 DIN 912 4

Sroub se Sestihrannou hlavou /

17 190.005.55.025 Sechskantschraube / Hex head screw M10x30 1
18 [90.100.55.006 Matice / Mutter / Nut M10 DIN 934 1
19 |90.150.50.007 Podlozka / Scheibe / Washer d13 DIN 125 1

84 BOMAR, spol. s r.o.
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

Extend 900.720



Bomar

Version 1.04 / September 2007

v
.

20

o~
—

25.5. Pohon / Antrieb / Drive
Extend 900.720 85

BOMAR, spol. s r.o.
Tézebni1236/1

62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

Poz. | Objednaci €islo | Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Menge

Pos. | Reference No. Item Pcs.
1 |30.1804-010 Podlozka / Scheibe / Washer 1
2 [30.6205-101 Hridel / Welle / Shaft 1
3 |30.6205-102 Pfiruba / Flansche / Flange 1
4 |30.6205-103 Krouzek / Ring / Ring 1
5 |30.6205-105 Viko / Deckel / Cover 1
6 |306205-106 :?;cg)]uzek distan¢ni / Distanzring / Distance 1
7 |30.6205-107 Viko / Deckel / Cover 1
8 |30.6305-109 Pero / Feder / Feather 2
9 |30.4304-018 Ventilator / Ventilator / Ventilator 1
10 |30.7504-007 Kolo / Umlenkrad / Wheel 1
11 |90.001.25.019 Sroub / Schraube / Screw M6x25 DIN 912 8,8 6
12 |90.011.27.040 Sroub / Schraube / Screw M16x35 1
13 |{91.001.104 Elektromotor / Elektromotor / Electromotor 5,56kW 1LA 91134LA11 1
14 |91.015.100 Ventilator / Ventilator / Ventilator 1
15 |95.300.018 Lozisko / Lager / Bearing 32217A 2
16 |95.830.037 Gufero / Dichtung / Sealing 100x120x12 1
17 195.830.039 Gufero / Dichtung / Sealing 1
18 |95.850.012 Matice / Mutter / Nut di7 1
19 |95.855.011 Podlozka / Scheibe / Washer di7 1
20 ]95.860.001 Hlavice mazaci/Schmierkopf/Nipple MK6 1
21 |99.001.050 Prevodovka / Getriebe / Gearbox VFR185 1
22 199.710.013 Spojka / Konjunktion / Conjuction 85x125 1

86 BOMAR, spol. s r.o. Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC




Version 1.04 / September 2007 4
Bowmar

\
23

7754

j/e=

Iidedfl7

21
19
15
|
N
9
17

11

25.6. Valec zvedaci / Hebezylinder / Lifting cylinder

BOMAR, spol. s r.o. Extend 900.720 87
Tézebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

Poz. |Objednaci €islo |[Nazev polozky ks

Pos. [Bestell - Nr. Bezeichnung Menge

Pos. [Reference No. Item Pcs.
1 |30.0807-008 Drzak / Halter / Holder 1
2 [30.0807-009 Cep / Bolzen / Pivot 1
3 [30.2807-004 Pist / Kolben / Piston 1
4 130.4107-003 Viko / Deckel / Cover 1
5 |30.4707-206 Drzak / Halter / Holder 1
6 [30.6007-007 Cep / Bolzen / Pivot 1
7 (30.6207-001 Valec zvedaci / Hubzylinder / Lift cylinder 1
8 [30.6207-002 Pistnice / Kolbenstange / Piston rod 1
9 [30.6707-103 Pfivod / Zufuhr / Inflow 1
10 |90.001.25.032 Sroub / Schraube / Screw 8x20 DIN 912 1
11 |90.101.55.007 Matice / Mutter / Nut M20x1,5 1
12 [92.002.001 Sroubeni / Schraubung / Screwing G 1/4" 2
13 192.151.001 \\//aelr\wlgl pojistny / Sicherungsventil / Retaining VPNH1_4 1
14 |95.800.007 rF;r?JgIStny krouzek / Sicherungsring / Retaining d16 5
15 |95.801.009 rF;r?JgIStny krouzek / Sicherungsring / Retaining d52 1
16 195.801.018 rF;r?JgIStny krouzek / Sicherungsring / Retaining d50 5
17 [96.001.013 O-krouzek / O Ring / O Ring 45x2 2
18 [96.002.007 O-krouzek / O Ring / O Ring 16x2 1
19 |96.041.003 Manzeta / Manschette / Sleeve 601-28x36x7.1 1
20 [96.060.003 Krouzek stiraci / Abstreifring / Wiping ring d28 1
21 |96.082.002 Krouzek tésnici / Dichtungsring / Sealing ring 13/17 2
22 196.084.001 KrouzZek vodici / Fihrungsring / Guiding ring 50x5.5x2.5x146 1
23 196.900.001 Tesngm kombinované / Dichtung / Sealing 50x39x4 1

combinated
88 BOMAR, spol. s r.o. Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007 4
Bowmar

25.7. Napinani pilového pasu / Sdgebandspannung / Saw band stretching

BOMAR, spol. s r.o. Extend 900.720 89
Tézebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

Poz. | Objednaci ¢islo | Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Menge

Pos. | Reference No. Iltem Pcs.
1 |30.6208-003 Cep / Bolzen / Pivot 1
2 |30.6208-004 Sroub / Schraube / Screw 1
3 ]30.6208-102 Kostka / Wiirfel / Cube 1
4 |30.6708-301 Tfmen / Steigblgel / Stirrup 1
5 ]30.6708-303 Drzak / Halter / Holder 1
6 |30.6708-304 Doraz / Anschlag / Length stop 1
7 130.7508-001 Napinani / Spannung / Stretching 1
8 |[30.7508-003 Lista / Leiste / Listel 2
9 |30.7508-004 Lista / Leiste / Listel 2
10 |30.7508-005 Krouzek / Ring / Ring 1
11 |30.7508-006 Kolo / Umlenkrad / Wheel 1
12 |30.7508-007 Cep / Bolzen / Pivot 1
13 |30.7508-011 Vicko / Deckel / Cover 1
14 [90.001.25.007 |Sroub / Schraube / Screw M5x10 DIN 912 2
15 |90.001.25.009 Sroub / Schraube / Screw M5x16 DIN 912 2
16 [90.001.25.040 |Sroub / Schraube / Screw M8x60 DIN 912 1
17 |90.001.25.065 Sroub / Schraube / Screw M12x80 DIN 912 8
18 [90.011.27.027 | Sroub / Schraube / Screw M8x20 DIN 7991 6
19 [90.012.50.006 |Sroub / Schraube / Screw M4x25 DIN 84 2
20 [90.350.02.004 |Pruzina / Feder / Spring 28325,;4)(3 DIN 12
21 |91.173.007 Koncovy spina¢ / Endschalter / Limit switch RIWK 1
22 ]95.001.053 Kulickové lozisko / Kugellager / Ball bearing 6317A 2
23 |95.801.033 rF;r?gstny krouzek / Sicherungsring / Retaining d180 DIN 472 5

90 BOMAR, spol. s r.o. Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007

L0
N

Bomar

25.8. Vedeni pasu / Sdagebandfiithrung / Saw band guiding

BOMAR, spol. s r.o.

Tézebni1236/1
62700 Brno
CZECH REPUBLIC

Extend 900.720

91



Version 1.04 / September 2007

Bomar

Poz. | Objednaci €islo | Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Menge

Pos. | Reference No. Item Pcs.
1 |201.6210-100 Kostka vodici / Fihrungsklotz / Guiding Cube 1
2 ]201.6210-200 Kostka vodici / Fihrungsklotz / Guiding Cube 1
3 |201.6210-300 Kostka / Wiurfel / Cube 2
4 |201.6816-100 Regulace fezu / Schnittdruckregulation / >

Pressure regulation
5 130.1503-006 Kladka / Rolle / Pulley 4
6 |30.1814-011 Drzak / Halter / Holder 1
7 |30.6010-315 Trubicka / Rohr / Tube 2
8 |30.6016-002 Deska / Platte / Plate 2
9 |30.6110-003 Plech / Blech / Metal plate 1
10 |30.6110-26 Sroub / Schraube / Screw 1
11 |30.6210-010 Pas pilovy / Band / Band 1
12 |30.6210-051 Drzak / Halter / Holder 1
13 |30.6210-053 Trubka / Rohr / Tube 2
14 |30.6210-054 Viko / Deckel / Cover 2
15 |30.6210-055 Vodici lista / Fihrungsleiste / Guiding listel 1
16 |30.6210-056 Cep / Bolzen / Pivot 2
17 |30.6210-057 Cep / Bolzen / Pivot 2
18 |30.6210-058 Podlozka / Scheibe / Washer 2
19 |30.6210-059 Kostka / Wirfel / Cube 1
20 |30.6210-060 Vodici lista / Fihrungsleiste / Guiding listel 1
21 [30.6210-061 Sroub / Schraube / Screw 1
22 |30.6210-062 Podlozka / Scheibe / Washer 4
23 |30.6210-063 Pist / Kolben / Piston 2
24 |30.6210-064 Tfeci deska / Bremsklotz / Frictional plate 2
25 |30.6310-002 Lista / Leiste / Listel 1
26 |30.9010-003 Drzéak / Halter / Holder 2
27 190.001.25.007 | Sroub / Schraube / Screw M5x10 DIN 912 1
28 [90.001.25.018 | Sroub / Schraube / Screw M6x20 DIN 912 16
29 190.001.25.031 Sroub / Schraube / Screw 8x16 DIN 912 2
30 [90.001.25.032 Sroub / Schraube / Screw 8x20 DIN 912 2
31 [90.001.25.038 | Sroub / Schraube / Screw M8x50 DIN 912 2
32 [90.001.25.052 | Sroub / Schraube / Screw M10x50 DIN 912 4
33 |90.001.25.054 | Sroub / Schraube / Screw M10x60 DIN 912 8
34 190.001.25.058 Sroub / Schraube / Screw M12x30 DIN 912 4
35 190.001.25.087 Sroub / Schraube / Screw M5x14 DIN 912 2
36 [90.002.2D.XXX | Sroub / Schraube / Screw M8x20 DIN 913 4
37 [90.002.2D.XXX | Sroub / Schraube / Screw M5x18 DIN 913 2
38 [90.005.55.008 Sroub / Schraube / Screw M6x20 DIN 933 1
39 190.012.50.006 Sroub / Schraube / Screw M4x25 DIN 84 2
40 |90.100.55.004 Matice / Mutter / Nut M6 DIN 934 1
92 BOMAR, spol. s r.o. Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007 4
Bowmar

25.9. Kartacek / Biirste / Brush

BOMAR, spol. s r.o. Extend 900.720 93
Tézebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. |Bestell - Nr. Bezeichnung Menge
Pos. |Reference No. Iltem Pcs.
1 30.0814-204 Kole¢ko / Rolle / Wheel 1
2 30.6114-105 Deska / Platte / Plate 1
3 [30.6114-119 Krouzek / Ring / Ring 2
4 30.6114-128 Drzak / Halter / Holder 1
5 30.6214-251 Hridel / Welle / Shaft 1
6 [31.1506-115 Pruzina / Feder / Spring 1
7 |31.2107-206 Pruzina / Feder / Spring 2
8 ]49.250.017 Kartacek / Biirste / Brush 1
; M8x80 DIN 912
9 90.001.25.067 Sroub / Schraube / Screw 8,8 2
. M8x70 DIN 912
10 |90.001.25.095 Sroub / Schraube / Screw 8,8 1
11 |90.002.2D.003 Sroub / Schraube / Screw M5x6 3
12 ]90.100.55.005 Matice / Mutter / Nut M8 DIN934 1
13 ]90.100.55.007 Matice / Mutter / Nut M12 DIN 934 1
14 ]90.150.50.007 PodloZka / Scheibe / Washer d13 DIN 125 1
Kulickové lozisko / Kugellager / Ball
15 |95.001.006 bearing 6000 2RS 2
94 BOMAR, spol. s r.o. Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC




Version 1.04 / September 2007 4
Bowmar

25.10. Leva vodici kostka / Linker Fiithrungsklotz / Left guiding cube

BOMAR, spol. s r.o. Extend 900.720 95
Tézebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
Objednaci
Poz. | Cislo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Men
ge
Pos. | Reference No. | Item Pcs.
1 |30.6210-103 Deska / Platte / Plate 1
2 130.6210-101 Kostka L / Wiirfel / Cube 1
3 ]30.6710-108 Kolik / Bolzen / Pin 1
4 |30.6710-109 Pist / Kolben / Piston 1
5 [30.6710-110 Krouzek / Ring / Ring 1
6 |30.7510-104 Drzéak / Halter / Holder 1
7 130.7510-114 Drzak / Halter / Holder 1
8 |30.7510-118 Kostka / Wiirfel / Cube 1
9 [90.001.25.018 | Sroub / Schraube / Screw 8x30 4
} 10x20 DIN 912
10 |90.001.25.046 | Sroub / Schraube / Screw 8,8 2
11 |90.004.2D.002 | Sroub / Schraube / Screw 6x12 DIN 915 1
Sroub se Sestihrannou hlavou / Sechskantschraube / Hex
12 |90.005.55.007 |head screw M8x30 1
13 |90.015.30.003 | Sroub / Schraube / Screw M10x25 1
14 ]90.100.55.005 | Matice / Mutter / Nut M8 DIN 934 1
10x16x0,5 DIN
15 ]90.154.50.003 | Podlozka / Scheibe / Washer 988 2
16 |90.350.0Z.005 | Talifova pruzina / Tellerfeder / Belleville spring 20x10,2x1,1 8
17 |95.001.044 Kuli¢kové lozisko / Kugellager / Ball bearing 609 2RS 2
18 |95.801.035 Pojistny krouzek / Sicherungsring / Retaining ring di6 1
96 BOMAR, spol. s r.o. Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC




Version 1.04 / September 2007 4
Bowmar

25.11. Prava vodici kostka / Rechter Fiihrungsklotz / Right guiding cube

BOMAR, spol. s r.o. Extend 900.720 97
Tézebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
Objednaci
Poz. |¢islo Nazev polozky ks
Pos. |Bestell - Nr. Bezeichnung Meng
e
Pos. |Reference No. |Item Pcs.
1 |30.6210-103 Deska / Platte / Plate 1
2 30.6210-201 Kostka P / Wiirfel / Cube 1
3 |30.6710-108 Kolik / Bolzen / Pin 1
4 30.6710-109 Pist / Kolben / Piston 1
5 130.6710-110 Krouzek / Ring / Ring 1
6 |30.7510-104 Drzak / Halter / Holder 1
7 30.7510-114 Drzak / Halter / Holder 1
8 30.7510-118 Kostka / Wiirfel / Cube 1
9 90.001.25.018 | Sroub / Schraube / Screw 8x30 4
. 10x20 DIN 912
10 |90.001.25.046 | Sroub / Schraube / Screw 8,8 2
11 |90.004.2D.002 | Sroub / Schraube / Screw 6x12 DIN 915 1
Sroub se Sestihrannou hlavou / Sechskantschraube / Hex
12 |90.005.55.007 |head screw M8x30 1
13 |90.015.30.003 | Sroub / Schraube / Screw M10x25 1
14 ]90.100.55.005 | Matice / Mutter / Nut M8 DIN 934 1
10x16x0,5 DIN
15 ]90.154.50.003 | Podlozka / Scheibe / Washer 988 2
16 |90.350.0Z.005 | Talifova pruzina / Tellerfeder / Belleville spring 20x10,2x1,1 8
17 |95.001.044 Kuli¢kové lozisko / Kugellager / Ball bearing 609 2RS 2
18 |95.801.035 Pojistny krouzek / Sicherungsring / Retaining ring d16 1
98 BOMAR, spol. s r.o. Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC




Version 1.04 / September 2007

Bowmar

BOMAR, spol. s r.o.
TéZebni1236/1
62700 Brno

CZECH REPUBLIC

Extend 900.720

99



Version 1.04 / September 2007

Bomar
@)}
o0
—
O
v
25.12. Triskovy vynasec¢ / Biirste / Brush
100 BOMAR, spol. s r.o. Extend 900.720
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bowmar
Poz. |Objednaci €islo [Nazev polozky ks
Pos. |Bestell - Nr. Bezeichnung Menge
Pos. |Reference No. |[ltem Pcs.
1 |201.6017-150 Pohon / Antrieb / Drive 1
Vratné soukoli / returne gear/
2 1201.6017-103 Umschaltgetriebe 1
3 [201.6717-304  |Retéz / Kette / Chain 8
4 130.6217-101 Koryto / Rinne / Trough 1
6 [30.6217-205 Kryt / Deckel / Cover 1
8 190.005.55.012  |Sroub / Schraube / Screw M6x40 2
9 190.100.55.004 |Matice / Mutter / Nut M6 DIN 934 2
Extend 900.720 101

BOMAR, spol. s r.o.
TéZebni1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

25.13. Regulace tlaku svéraku /Spandruckregulierung/Vice pressure regulation

102 BOMAR, spol. s r.o. Extend 900.720
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007

Bowmar
Objednaci
Poz. | Cislo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. |Iltem Pcs.
1 |30.1816-102 Hadice / Schlauch / Hose 2
2 |30.2115-101 Kostka / Wiirfel / Cube 1
3 |30.2116-008 Hadice / Schlauch / Hose 1
4 |92.002.001 Sroubeni / Schraubung / Screwing G1/4* 4
5 192.080.001 Manometr / Manometer / Manometer 1
6 |92.154.001 Ventil / Ventil / Valve 1
Drzak hadice / Schlauchhalter / Hose
7 |94.204.005 holder LBG 14/14-PP 2
Krouzek tésnici / Dichtungsring / Sealing
8 |96.082.002 ring cU 13/17 3
Extend 900.720 103

BOMAR, spol. s r.o.

Tézebni1236/1
62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
25.14. Kostka / Klotz / Cube
104 BOMAR, spol. s r.o. Extend 900.720
TéZzebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
Objednaci
Poz.|¢islo Nazev polozky ks
Pos.|Bestell - Nr. [Bezeichnung Menge
Pos.|Reference Item Pcs.
No.
1 |30.5910-106 |Kostka / Klotz / Cube 1
2 [30.6210-301 |Podlozka / Scheibe / Washer 2
3 [30.7510-103 |[Cep dlouhy / 2
Kuli¢kové lozisko / Kugellager / Ball
4 195.001.016 bearing 6203 2RS 6
5 195.850.004 Matice / Mutter / Nut KM3 2
BOMAR, spol. s r.o. Extend 900.720 105

Tézebni1236/1
62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007

Bomar

26. Umisténi bezpeénostnich znaéek / Verteilung der Sicherheitszeichen /

Position of safety symbols
w% — _

’jﬁmec /__é_
L gl T |

J | | I
~2|

<t {9

[
|
21115
4

2
5

o
W 4

\
\
e
%%\‘ﬂ
AN

/A‘E

il
ﬂﬁ/ﬁ& A\

13

T

26.1. Pila/ Bandsdge / Band saw

106 BOMAR, spol. s r.o. Extend 900.720
Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.04 / September 2007 4
Bowmar

26.2. Napinaci a hnaci kolo / Umlenkrad und Antriebsrad / Tightening wheel and
driving wheel

BOMAR, spol. s r.o. Extend 900.720 107
Tézebni1236/1

62700 Brno

CZECH REPUBLIC



Version 1.04 / September 2007

Bomar
Poz. gbjednac| Nazev polozky ks
Cislo
Pos. | Bestell - Nr. | Bezeichnung Menge
Pos. ngerence Iltem Pcs.
Samolepka / Aufkleber / self- NS-Nebezpedi stlaceni /
1 31.0599-005 adhesive label Pressunggefahr / Danger of 2
pressing
Samolepka / Aufkleber / self- NR-Nebezpeci fiznuti /
2 199.900.040 adhesive label Schnittgefahr / Danger of cutting 2
4 199.900.042 Samollepka/Aufkleber/self- NV—Nebezpem vtazeni / _ 3
adhesive label Einzuggefahr / Danger of pulling
3 NZ- Nebezpeci zachyceni /
5 199.900.043 Samollepka/Aukaeber/self Erfassunggefahr / Danger of 3
adhesive label ; ;
interception
NE-Nebezpecéi urazu elektrickym
Samolepka / Aufkleber / self- proudem / Verletzunggefahr vom
7 |99.900.045 adhesive label elektrischen Strom / Danger of L
electric shock
HV-Hlavni vypina¢ / Hauptschalter /
8 |99.900.046 |Samolepka/Autkleber /self- Main switch 1
adhesive label
SOL-Smér otaceni doleva /
9 199.900.050 Samol_epka/Aukaeber/self- Drehrichtung nach links / direction 2
adhesive label .
of rotation left
OBS-Noste ochranné bryle a
Samolepka / Aufkleber / self- sluchatka / Tragen Sie eine
12 (99.900.047 €p Schutzbrille und Gehdrschutz /
adhesive label ' 1
Wear protective googles and
headphones
PO-Noste pevnou pracovni obuv /
13 |99.900.048 Samollepka/Aukaeber/self- Tragen Sie Slcherhe|tsschuhe / 1
adhesive label Wear fixed protective shoes
CZ-Precist navod k pouziti /
14 [99.900.049 Samollepka/Aufkleber/self- Bedienungsanleitung lesen / read 1
adhesive label A .
the operating instructions
108 BOMAR, spol. s r.o. Extend 900.720

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC




